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Combustibility, rotting, warping 52 @3S 7Fx 1 it} oleld GH & }7
& A F) H2g £ U MZE celluloseA 9 modification ¥ 71 &3
%ol A7ddAz Qe

Cellulose® ©]& 3% composite WPC(wood polymer composite), Fiber board,
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27) binder23dte] Ex2o ddx) #A7rglol cellulose® o] &3t YdAd BIAHFAE A
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D AIA Ax 3y
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Table 1. Composition for cellulose/inorganic binder composite

Sample Composition(wt%)

No. Sawdust Wasted newspaper | Water glass | Colloidal silica
1 70 - 30

2 50 - 50

3 70 - 30

4 50 - 50

5 - 70 30

6 - 50 50

7 - 70 30

8 - 50 50

2) LOI(Limiting Oxygen Index)

AA2A e AF2AA plastice] 79 92 AHE FAE F Ae H2ALFES
QoY dad S4& d4& ¢ #8FE 530 Oxygen Index Flammability
Tester(Yasuda A}, No 214)7]2 LOIE #A3d] ASTM D 28639 23] Az AlH
< W7 75mm, =°] 450mme} W<E Glass tube test column AFZ K€ 100mmold] 5%
Fof 208 uPAZ F dn/seciH&e Fae Ah EFAE BAUHE YAHFA
ZEd F PIddozN 1-3me LFA2E 7 Jtx EXCAA HAEE 6-25m9]
3R E o] 83t AW 3 F AL Y-S FFEIC

i

[

3) UL 494 N g
UL9 9d71F& UL7IFo wel ULY4-0, 1, 25822 ?%Elwl, 0.5%0.5%5in2

MBS 27 5708 ARt AR E 2AZAD F3AR 23*1711 a5
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4) Smoke Density

Smoke density™= ASTM D 2843 73] 273t 1x1x1ling A|AE AxdA
Smoke density test chamber(U. S. Testing Co. Inc., 7700)1 A LPG burnerol <3}
40psi®] tE oz Al AP on 2F FAET A7) AL AVLA
gol v, 2eln At we Fotste AV S F=AY FPAE %2 £33
o dAEAL S Hrts A
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Table 2. Summary of UL 94 Vertical Burning Test for Classifying Materials, V-0,

V-1, V-2
L Classification

Criteria V.2 Vo1 Y,
Number of Specimens 5 5 5
Number of Ignitions 2 2 | 2
Max'lmt%m flaming time per Specimen per flame R 0 10
application, sec o
Total flaming time, five specimens, 2 ignitions, sec 250 250 50
Flaming drips ignite cotton yes no no
Maximum afterflow time, per specimen, sec 60 60 30
Burn to holding clamp | no no no

1) LOI A3

HAA cellulose AB A2l LOI g2 Table 33 #Zon F7F MAFEdA das
A 2SS Yyegdn g, £33 @52 A4S HAEX dF A H]O}Oﬁ LOI7F =&
o2 YEhytoh
2) UL 494 X8

Cellulose Aol 24L& diEE ULV 579 A4S Jela X3tz oy 24
Tl el F7] Bt A R 2 coating ¥ bindingol &/ s1 8712 sample =5 UL94V-0

2 FEHAD

3) Smoke density

Smoke densityE -7 H}?lﬂ“‘dol S0wt(%)EHE AF ALh7tsE o]l 50wt(%)
2 o]o smoke densityZ} ¢ HA ey, oldl wet cellulose 70wt(%6)7F %?’JQ
sampleol t3led smoke densityE &4 }°3°U4 HAEA 9 AS HEE 8]
A7]1F2E Jeluydoen A3+ Fig 13 2o Sample 59 2% 89%9) 515}]?37]%_3
5 Uil om Sample 19 2% 8% 3‘153937]‘?—_3_‘?_7} 2 zo]E V= AL

O

Table 3. LOI value of cellulose composite

Sample
.2 3 4 5 6 7 8
No.
| Ii
LOI J 28.6J 27.4 ‘ 282 - 272 26.8 24.5 26.3 25.8
I 1
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~e—Sample No. 1
—a— Sample No. 3
& r —&— Sample No. 5 r
—e— Sample No. 7

Light Absorption(%)

0250507 1 12515175 2 2262527 3 3253537 4
Time in miniutes

T U

848

487139 cellulose compositer 25.8~2862] &< LOI #S vehdol t7] FolA
e d29R g EA4L YA

2) Inorganic binderoll 9J& A3 A cellulose compositer ULHMV-09 H& JYASF S

3)

Bag

detdozs vy A58 WA, 334 5 $&7b5s
ANEA S A AER vl8) 5 A7FEE Yo ol HAEAC =
g HEzAl, 4AHE S ¥ Aoz Asdd
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